FCC TEST REPORT Report No. : F341402

5.4. Power Spectral Density
5.4.1. Measuring Instrumentsl]

As described in chapter 7 of this test report.

5.4.2. Test Procedurel]

1. The transmitter output was connected to spectrum analyzer through an attenuator.

2. The spectrum analyzer’s resolution bandwidth were set at 3KHz RBW and 30KHz VBW as that of the
fundamental frequency. Set the sweep time=span/3KHz.
The power spectral density was measured and recorded.

4. The Sweep time is allowed to be longer than span/3KHz for a full response of the mixer in the spectrum

analyzer.

5.4.3. Test Setup Layout(]

Attenuator

Spectrum
EUT 4| Ii Analyzer

5.4.4. Test Result[1See spectrum analyzer plots below

Temperature : 26°C
Relative Humidity : 68 %

Channel Frequency Power Spectral Density Limits Plot
(MHz) (dBm) (dBm) Ref. No.
1 2412 2.60 8 1
6 2437 3.28 8 2
11 2462 2.64 8 3
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Plot1(Channel 1):
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Plot2(Channel 6):

®

Ref 20 dBm *Att

*RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz 3.28 dBm
20 dB *SWT 100 s 2.436943600 GHz
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-10

1 PK*

CLRWR
-0

[ 2]
1 SGL
I
10 / 11

ool

-—30

--40

--50

L--50

|-70

-80

Center 2.437 GHz

Date: 20.MAY .2003

17:52:08
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Plot3(Channel 11):

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 20 kHz 2.64 dBm
Ref 20 dBm *Att 20 dB *SWT 100 s 2.461941800 GHz
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5.5. Test of Conducted Emission

Conducted Emissions were measured from 150 KHz to 30 MHz with a bandwidth of 9 KHz and return leads of
the EUT according to the methods defined in ANSI C63.4-2001 Section 3.1. The EUT was placed on a

nonmetallic stand in a shielded room 0.8 meters above the ground plane. The interface cables and

equipment positioning were varied within limits of reasonable applications to determine the position produced

maximum conducted emissions.

5.5.1. Major Measuring Instruments(

o Test Receiver (R&S ESCS 30)
Attenuation 10 dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 KHz

5.5.2. Test Procedures(]

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least 80
centimeters from any other grounded conducting surface.
b. Connect EUT to the power mains through a line impedance stabilization network (LISN).
c. All the support units are connect to the other LISN.
d. The LISN provides 50 ohm coupling impedance for the measuring instrument.
e. The FCC states that a 50 ohm, 50 microhenry LISN should be used.
f.  Both sides of AC line were checked for maximum conducted interference.
g. The frequency range from 150 KHz to 30 MHz was searched.
h. Set the test-receiver system to Peak Detect Function and Specified Bandwidth with Maximum Hold
Mode.
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5.5.3. Test Result of Conducted Emissionl]

= Test Mode: Mode 1

= Frequency Range of Test: from 150KHz to 30 MHz
*  6dB Bandwidth: 9KHz

= Temperature: 24°C

* Relative Humidity: 60 %
m The test was passed at the minimum margin that marked by a frame in the following data

Lewvel (dBulf)
BO

Date: 2003-06-11 Time: 10:36:27

CISPR CLASS-B

I Y

CISPR CLASS-B AV

oz

0.150.2 0.5 1 2 5 10 20 30
Frequency {MHz)
Site Cool-HY
Condition CISPE CLAR3-E Z003 20017005 LINE
EUT : Wireless Z.4G AP
Fower 110%/60H=z
Mema : TX CHOL Z41ZMH=z
: Fidl4oz
i AP ADAPTER
Over Limit Bead Probe Cable
Freg Lewvel Limit Line Lewvel Factor Loss Remark
MH= dBui dE dBEuW dBEui dE dE
1 0.1le%s E53.37 -11.64 £5.01 E3_E0 0.1a o.a7? Qp
z 0.1le? E3Z_z3 -31.78 LEE.01 E£3.0&6 o.1o 0.07 Awverage
2 0138 Z6_E0 -27.3% E3_8F Z&6_36 0.10 0.04 Awverage
| 4 0.195 E:_ 73 -11.0% £3.82 LZ_L59 0o.10 0o.04 Qp
E 0_z3%3 El.40 -30.73 ELz.l13 EZ1.:k& o.1o 0.05 Awverage
& 0_Z3% EO.1% -11.%&F ©z.13 EO.0O3 a_10 o.o0L5 QP
7 0.373 E4.28 -24_.15 4843 ZF4_ 17 o.10 0.0& Awerage
= 0.373 46_.86 -11_E57 E5_43 4570 o_10 0.0 QP
9 0.443 4E5_44 -11_E7 E7.01 4E5_EF8 0.1a o.a& Qp
10 0443 EF8_z4 -18.77 47,01 Zz.02 o.1o 0.0& Awverage
11 &_24% Z1_1% -2Z8_.8% EO_O0 Z0.7% o1& 0.18 Average
1z 6_84% FE_.36 -33.64 £0.00 Z6.0Z 0.1& o.18 Qp
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Lewvel (dBuW¥)
B0

Date: 2003-06-11 Time: 10:28:35

CISPR CLASS-B

| i

CISPR CLASS-B AV

nl].15l].2 0.5 1 2 5 10 20 30
Frequency {MHz)
Site : COO01-HY
Condition CIZPR CLAZ3-E Z003 20017005 HEUTRAL
EOT : Wireless 2.4 AF
Power v 110V/60Hz
Memo : TX CHOL Z41Z2MH=
: F34dl4nz
i AP ADAPTER
Ower Limit Bead Probe Cable
Fregq Lewel Limit Line Lewel Factor Loss Pemark
MH= dBuW dE dABwW dABuw dB dE
1 0,17 E3.47 -31.20 E4.67 23.30 a.1a 0.07 Average
Z 0.17e L53.32 -11.35 e&4.67 53,15 o.1a o.07 Qp
3 0233 EF1.34 -30.7% EE_ 13 Z1.15 a.1a 008 Awverage
4 o.&3z3 EO.1% -11.%5 &E.12 EO0O.03 a.1a a.a& QP
5 0.373 46.82 -11.81 L52.432 46 66 0.1a o0& QP
& 0.373 E3.96 -24.47 d45.43 Z3.80 a.1a 0.0& Awverage
7 0.483% Z6.68 -19.85 d4&6.52 Zg5.EZ a.1a 0.0&8 Awverage
] 0.4g5% 44.84 -11.85% L&. 52 44 88 0.1a o.0g QP
9 0.888 1%.85 -Z6.15 456.00 19_.88 a.1a 0.07 Awerage
10 0.888 E£4.91 -31.0% E&.00 Z24.74 a.1a o.a7 Qe
11 1l.180 320.68 -25.32 EL&.00 30.EZ a.1a o.0& QP
1z 1.12%0 16.98 -29.02 46.00 16.82 010 006 Awerage
z(:,u,?
Test Engineer: -
Jay Zhong
SPORTON International Inc. FCC ID. : PY3-ANT24BX

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

Page No. 1 23 0f 160
Issued Date : Aug. 26, 2003



FCC TEST REPORT Report No. : F341402

Test Mode: Mode 2

Frequency Range of Test: from 150KHz to 30 MHz
6dB Bandwidth: 9KHz

Temperature: 24°C

Relative Humidity: 60 %

m The test was passed at the minimum margin that marked by a frame in the following data

" Lewel {dBuW} Date: 2003-05-10 Time: 05:08:32

CISPR CLASS-B

I 4
! i CISPR CLASS-B AV
| | ” NI

0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)

==l

Jite ¢ COOL-HY
Condition : CISFR CLASS-E 2003 20017008 LINE

EUT i Wireless 2.4G AP
Pomrer : l10v/G0H=
Hena T CHOL1 241:MH=z
: Fidl4oz
Over Limit Bead Probe Cable
Freq Lewel Limit Line Lewvel Factor Loss Remark
MH= dBul’ dE dBui’ dBu¥ dB dE
A 0.1%3 38.%0 -15.00 E2.90 38.63 0.10 0.17 Awerage
z 0.193 48.43 -15.47 £2.90 48 16 0.10 0.17 QF
3 0.291 39.01 -11.45 50.49 3574 0.10 0.17 Awerage
4 0.291 44_23 -16.21 &0.43% 44.01 0.10 o.17 QP
£ 0.485 38.85 -7.41 45.26 38_57 0.10 0.1%8 Awerage
& 0.488 41.77 -14.42 E&. 26 41._42 0.10 0.12 Qr
7 l.26E8 38.69 -7.31 46.00 38_4% 0.10 0.1l4 Awerage
=] 1.262 40.16 -15.84 EL5&.00 35_322 0.10 0.14 QF
2 Z.33Z 40.5% -15.41 E5&5.00 40.44 0.10 0.a5 QP
10 Z.33F 38.06 -7.94 45.00 37.31 0.10 0.05 Awerage
EAE 7.090 36.E8 -13.4Z E0.00 36_Z6 0.18 0.16 Awerage
12 7.090 4359 -16.41 &0.00 43 27 0.1e5 0.1la QF
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Date: 2003-05-10 Time: 04:58:51

. Lewvel (dBuV)

CISPR CLASS-B

CISPR CLASS-B AV

] |
» f ml ;

0.150.2 0.5 1 2 5 10 20 30
Frequency {(MHz)
Site : COO1-HY
Condition : CISPR CLASS-BE 2003 2001/008 NEUTRAL
EUT t Wireless 2Z.40G 4P
Power ¢ 110%¥/60H=
Mewmo : T CHOL Z41:ZMH=
F341402
Ower Limit Bead Probe Cable
Freg Lewel Limit Line Lewel Factor Los=s Remark
MHz= dBuy dE dBEuly dBuy dE dB
1 o.1l&% EO.65 -34.35 LE5.00  Z0.36 o.10 0.1% Awerage
z 0_1l&3 43,47 -16.53 &5.00 43 1% o_10 0.13 QP
3 0_.293 44 _38 -16.06 &0.44 44 11 a_1ao a.17 Qp
4 0.E%3 35.1% -11.:& LE0O.44 32E2_91 a.1lo 0.17 Awerage
E 0.487 41.39 -14.83 Le. .z 41.11 o.1o 0.1 Qp
& 0487 328,62 -T7.60 46,22 3834 o_10 0.18 Average
7 1. 266 328,40 -7.60 4&£.00 3816 o_10 0.14 Awerage
] 1. E66 39_66 -16.34 L55.00 35_4Z a_1ao 0.14 QF
2 F.EO04  3F9_39 -Z0.61 &0.00 3F9.03 a.z0 0.15 QF
10 F.E04 FE_BT7 -14.13 LO.00  2E_E1 o.zo 0.1l Awerage
11 12,923 41.0% -18.91 £0.00 40_E1 o_zg 0.z0 QP
12 13,923 36.34 -13.66 5000 3576 o_zg 0.30 Average
ilui
Test Engineer: 4
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*  Test Mode: Mode 3

= Frequency Range of Test: from 150KHz to 30 MHz

*  6dB Bandwidth: 9KHz

*  Temperature: 24°C

= Relative Humidity: 60 %

m The test was passed at the minimum margin that marked by a frame in the following data

i Lewel {tlBuV) Date: 2003-06-11 Time: 10:24:19

LT

CISPR CLASS-B

CISPR CLASS-B AV

ﬂ 0.150.2 0.5 1 2 5 10 20 30
Frequency {MHz}
Site : COOD1-HY
Condition : CISPE CLAS%-B 2003 Z001/008 LINE
EUT i Wirelessz Z2.4G AP
Power ¢ 110V/60Hz
Memo : T CHOE Z437MH=
: F3dl4nz
i AP ADAPTER
Ower Limit Bead Probe Cable
Freq Lewel Limit Line Lewel Factor Loss Remark
MH= dBEuat dE dBEuat dBEual dE dE
1 0.176 23.6L5 -31.0& L4857 ZF3.48 o.10 0.07 Average
|2 0.17e L5350 -11.17 &4 87 L3 33 .10 .07 Qp
3 O.3% 21.50 -30.63 LEz_.13 Z1.3& o.10 0.0& Average
4 039 Lo.32 -11.7&% &2.13 LO_z23 o.10 o.o0& Qp
E 0,372 47.0& -11.41 E55.43 45 88 a.1n0o a.0& QF
& 0,372 24.1F -z4_.31 45.43 Z3.98 a.1no 0.0& Average
7 0.462 44.94 -11. 61 E&5_EE 44 78 a.1no o.0& QF
] o.4g2 ZE.2F -z0_.60 45 85 ZE5_79 a.1no 0.0& Average
2 0.8k 15.8% -30_.11 4&5.00 1572 a.1n0o 0.07 Average
10 0,88z 24.8% -31.41 E&.00 Z4_42 a.1no a.o07 QF
11 E_.840 Z&_.3F -33.65 &0.00 Z&5.01 o.1le o.1ls QF
1z E.840 Z1.1¢ -285.84 EO.00 Z0.82 0.1le 0.1% Average
SPORTON International Inc. FCC ID. : PY3-ANT24BX
TEL : 886-2-2696-2468 Page No. 1 26 of 160

FAX : 886-2-2696-2255 Issued Date : Aug. 26, 2003



FCC TEST REPORT

Report No. : F341402

Lewvel (dBuV)
a0

Date: 2003-06-11 Time: 10:25:43

CISPR CLASS-B

CISPR CLASS-B AV

TR

“0.15 0.2 0.5 1 2 5 10 20 30
Frequency (MHz})
Gite : COOl-HY
Condition : CISPR CLASS-B 2003 Z001/008 NEUTEAL
EUT : Wirelessz 2.4G AP
Power : 110V /60H=
Meno : TW CHOE Z2437HMHz
: F34l4anz
i AP ADAFPTER
Owver Limit Bead Prohe Cahble
Freqg Lewvel Limit Line Lewel Factor Loss Remark
MH= dBEur dE dEulr dEul’ dE dE
1 0.176 23.47 -31.20 G54.67 23.30 0.10 0.07 Awerage
z 0176 E53.4F -11_.25 &4_.67 L3 _E5 o.10 a.o07 Qe
2 0.z3% £21.34 -30.7% EE.13 E1.1% o.10 0.08 Average
4 0.zz% E0O.12 -11.25 e2.12 E0.03 o.10 o.0& Qp
L 0.373 24,20 -24.23 48.43 Z4.04 o.10 0.0& Average
[ 0.373 46.90 -11_.53 £55.43 46.74 0.10 0.06 Qp
7 0_44F 28_48 -18_54 d47_02 E3_3Z o_10 0.0& Average
a2 0_44F 45 44 -11.5& E57.02 4530 o.10 ao.0& QF
2 0.858 17.23 -28.77 4e.00 17.06 o.10 0.07 Average
10 0.8258 22,29 -32.71 &5e.00 Z23.12 o.10 o.07 QP
I 1.1z0 6.93 -39.07 46.00 677 0.10 0.06 Awerage
1z 1. 1:0 320.2& -EE.74 Ee_00 30.10 o.10 o.0& QF
z(:,u,?
Test Engineer: -
Jay Zhong
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= Test Mode: Mode 4

= Frequency Range of Test: from 150KHz to 30 MHz

* 6dB Bandwidth: 9KHz
= Temperature: 24°C

= Relative Humidity: 60 %

m The test was passed at the minimum margin that marked by a frame in the following data

Level {dBuW)
B0

Date: 2003-05-10 Time: 05:04:47

\

CISPR CLASS-B

CISPR CLASS-B AV
ST R |
i 10
40 | p 1
|
l]ll.15ll.2 0.5 1 2 5 10 20 30
Frequency {MHz)
Site conl-Hy
Condition CISPE CLASS-B 2003 2001/003 LINE
EUT : Wireless 2.4G AF
Power 110V /60H=
Memo : TH CHOE Z2437MH=
F341402
Owver Limit Bead Probe Cable
Freg Level Limit Line Lewvel Factor Loss Remark
MH= dBuy dE dBEuay’ dBual’ dE dB
1 0.1%4 35.04 -14_8F £E£3.86 38.78 a.1n 0.16 Average
Z 0,194 48_ 57 -15.2% ©63.86 48.31 o.10 0.1lc QF
k] 0.91 35.07 -11.4% E0.43 38.80 a.1no 0.17 Awerage
4 0.291 44_47 -16.07 &0.4% 44 15 .10 a.17 Qe
5 0.487 38.862 -7.61 46.E3 38.34 0.10 0.18 Awerage
1 0o.427 41.65 -14_.53 ELs.E2 41.37 o.10 o.1s QF
7 2.403 3IL5.69 -10.31 45.00 3E.53 a.1no 0.0& Average
g 3.403 40.85 -15.35 EL5.00 40.49 0.10 o.0s QF
a g9.L5L53 3L.889 -14_1& LO0O.00 3E5.51 .1z 0.1%9 Awerage
10 S8.E8E3 41.98 -12_.0&Z &0.00 41.51 0.1z 0.1% Qp
11 17.203 31.21 -15.0% EO0.00 31.36 a_zk5 0.30 Average
1z 17,803 237.90 -zz2_.lo es0.00 37._35 O.zk& o.z20 QP
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" Lewvel (dBuV) Date: 2003-05-10 Time: 05:01:58

CISPR CLASS-B

|” CISPR CLASS-B AV
‘ I |
- 1 ¥

0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)

Site : COOl-HY
Condition : CISPR CLASS-E 2003 20017003 NEUTEAL
EUT : Wireless Z.4G AP
Power : 11o0v/60H=
Memno i TX CHOG 24537MH=
 Fadld402
Over Limit Bead Probe Cable
Fregq Lewel Limit Line Lewel Factor Loss Remark
MH= dBuat dE dBuai’ dABua dE dE
1 0.17& z0.93 -33.93 E4_88 zZ0.g54 a.1no 0.1% Average
z 0,17 48.54 -1&6_3Z &4_.88 d48_E5 a.1no o.1% QF
3 0.293 44 16 -16_2Z3 £0.45 43893 a.1no a.17 QF
4 0_.%3 359 1F -11.33 E50_.45 38_85 a.1no 0.17 Awverage
5 0_.447 41 53 -15_45% EL57_0z 41_Z5 a.1no a.1s QFp
& O.44F z2E. 22 —-24.80 47.0F zl1.94 0.1lo 0.18 Awerage
|? l1.264 38.45 -7.54 45.00 3822 o.10 0.14 Average|
g l1.2e4 39.70 -16_.30 ELEs.00 39 45 o.10 o.14 QP
2 2.E237 39 L83 -15_.47 L5.00 3938 0.1z o.o& Qp
10 Z.E37 38.14 -7.8& 45.00 37.397 0.1z 0.08 Average
11 13.815 37.70 -12_.30 EO0.00 37.1Z o.za 0.30 Awverage
1z 13.815 41.&L5 -18_.35 &0.00 41.07 ao.za o.30 QP
z(:,u,?
Test Engineer: -
Jay Zhong
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*  Test Mode: Mode 5

= Frequency Range of Test: from 150KHz to 30 MHz
* 6dB Bandwidth: 9KHz

= Temperature: 24°C

= Relative Humidity: 60 %

m The test was passed at the minimum margin that marked by a frame in the following data
. Level {dBuW¥) Date: 2003-06-11 Time: 10:22:42

[ L |
20 H ‘ |” h |
(il
1] MY

CISPR CLASS-B

CISPR CLASS-B AV

00.150.2 0.5 1 2 5 10 20 0
Frequency (MHz)
Jite ¢ COOLl-HY
Condition : CISPR CLAS3-E =003 Z001/005 LINE
EUT i Wireless 2,40 AP
Power : 110V /60H=z
Memo 1 TH CH11 Z46:ZMH=
: Fidldanz
i AP ADAPTER
Over Limit Read Probe Cable
Freq Level Limit Line Lewvel Factor Loss Remark
MH= dEu¥ dE dEul dBul dE dB
1 0,176 E3.57 -31.10 E4.67 E2.40 o.10 0.07 Awerage
z 0.17&6 E3.46 -11.21 e4.87 LE3I_EZ3 o.1lno a.a7 Qp
3 O_3% 21.40 -30.73 EE.13 E1.EE 0.1lo 0.05 Awverage
4 0.z3% EO0.34 -11.7% gE.13 EO.1% o.1lno a.oa&f Qp
5 0_.294 45.5% -11.83 60_.42Z d45_44 a.1no a.o5 Qe
1 0.94 E6.46 -z23.96 E0_42 Z5.31 o.10 0.05 Awerage
7 0.354 47.35 -11.5z E2.87 47.13 o.1n0o o.o0& QF
g 0.354 23.78 -EL.09 4887 E3_6E 0.1lo 0.0& Awerage
a 0.44z £5.43 -18.%&5% 47_02 Z8_27 o.10 0.0& Awerage
10 0_447 45_46 -11.856 E57.02Z 45_30 a.1no a.o0& QF
11 0.856 E4.02 -31.98 L&_00 E3.85 o.10 o.o7 QP
1z 0.88&e 16.36 -zZ9.64 4500 1&.19 o.1n0o 0.07 Average
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o Lewvel {dBuV) Date: 2003-06-11 Time: 10:19:57

b

CISPR CLASS-B

CISPR CLASS-B AV

“l].15ll.2 0.5 1 2 5 10 20 3o
Frequency {(MHz)
Gite i CO0l-HY
Condicion : CISPR CLARSS-E 2003 Z001/005 NEUTRAL
EOT : Wireless Z.4G AF
Power : 110V /60H=
Mema i T CHL1 Z46:ZMHz
1 F34l40z2
i AP ADAFPTER
Owver Limit Bead FProbe Cable
Freq Lewel Limit Line Lewel Factor Loss Remark
MH=z= dBul’ dB dBull dBul’ dE dE
1 0.17&6 23.73 -30.94 E4_87 E35_E6 a.10 0.07 Awerage
| Z 0.176 L£3.E55 -11.11 £4.67 E3.39 a.1n0 0.07 QF
3 0.z3% Z1_.E50 -30.63 ©EE_.13 E1._35 .10 005 Awerage
4 0.z3% L0O.36 -11.77 ©EE2.13 E0.Z1 .10 a.os
E 0.373 47.08 -11.37 £E&5.43 46_20 a.1no a.os QF
& 0.373 Z4_.04 -24_35 45.43 E5_88 a.1n0 0_0& Awerage
7 0.483 Z&_.E51 -Z0.02Z 46.53 E6.35 .10 0_0& Awerage
] 0O.4583 44 55 -11_.57 E&.53 44_80 .10 a.o0s QF
2 0.888 19.35 -Z&6.65 46.00 15.18 a.1no 0.07 Awerage
1a 0.888 Z5_.E54 -30.46 E6.00 EE_37 a.1n0 a.o7 Qp
11 &_.840 Z&6.62 -33.38 £0.00 E6.Z24 a_z0o a.13 QF
1z &_.840 Z0.%% -F2.01 E0.00 E0.61 a_z0o 018 Awerage
z(:,u,?
Test Engineer: -
Jay Zhong
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FCC TEST REPORT

Report No. : F341402

Test Mode: Mode 6

Frequency Range of Test: from 150KHz to 30 MHz

6dB Bandwidth: 9KHz
Temperature: 24°C
Relative Humidity: 60 %

m The test was passed at the minimum margin that marked by a frame in the following data

Date: 2003-05-10 Time: 05:13:15

Lewvel {dBuV}
]

\ CISPR CLASS-B
CISPR CLASS-B AV
iy |
i i M
40 1
i
n 0150.2 0.5 1 2 5 10 20 k1]
Frequency (MHz)
Fite ¢ COO1-HY
Condition : CISPR CLASS-B 2003 2001/003 LINE
EUT : Wireless 2.4G AP
Power ¢ 110V/60Hz
Memao : T CH11 Zd6:MHz
i F3dl4oz
Over Limit Bzad Proke Cable
Freq Lewvel Liwmit Line Level Factor Loss Pemark
MH= dEay [=1=] dBay dBEuir dB [=1=]
1 0.1%4 38.89 -14_.97 L3 86 38.63 o.10 0.1 Awerage
z 0.1%94 45_ 37 -15.54 £3.86 48_05 a.10 o.1ls QFp
3 0.25%2 38.95 -11_5Z £50.48 33.69 a.10 0.17 Awerage
4 0.2%2 d44_ 17 -16.36 6&0.483 43_85 .10 a.17 Qp
E 0.488 35.7% -7.45 d46_.24 33_51 a.10 0.18 Average
& O.458&8 41.71 -14.583 E&.24 41_43 a.10 o.1s Qp
7 E.338 37.5z -12.428 Eo0o.00 3I7.Z8 0.13 0.11 Awverage
] E.338 41.71 -18.%% &0.00 41._47 .13 o.11 Qp
2 8.153 32L5.96 -14.04 E0.00 3E_&0 .13 0.1% Awerage
10 g8.183 4. z7 -17.73 &0.00 41.21 0,13 o.1s Qp
Ll 17.27¢ 328.34 -Zl.&& ©0.00 327.79 .28 o.z0 Qp
1z 17.27¢ 32Z.1% -17.21 E0.00 Z21.64 .28 0.30 Awverage
SPORTON International Inc. FCC ID. : PY3-ANT24BX
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FCC TEST REPORT Report No. : F341402

i Lewvel (tdBuV¥) Date: 2003-05-10 Time: 05:16:24

CISPR CLASS-B

CISPR CLASS-B AV

b

f 0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)

Gite i COO1-HY
Condition : CISPR CLASS-E 2003 2001/008 NEUTRAL
EUT : Wireless 2.4G AP
Fower 110V /60H=
Meno : T CH11 Z46:2MH=
: F341402
Ower Limit Bead Probe Cable
Fregq Level Limit Line Lewel Factor Loss Bemark
MH= dButr dE dBulr dBul’ dE dE
1 0.1%3 38_02 -15.82 E3.90 37_.7E 0.10 0.17 Average
Z 0,123 42_.0&5 -1L5.85 &3.90 47.78 o.1n0 o.17 Qp
3 0.9 32.80 -11.6& LO.45 38.L53 o.1n0 0.17 Awverage
4 0292 44.14 -1&6.32 g&O0.45 4387 o.1n0 o.17 Qp
E 0.485 32,79 -7.46 46.Z5 38_.E51 o.10 0.1%8 Awerage
5 0_.485 47Z_01 -14_24 L& 25 4173 0.10 o.1ls QP
7 1. 50 32.74 -7.Z6& 46.00 38_E50 a.10 0.14 Awverage
a8 1. 260 40.10 -15_390 E&.00 359_86 a.1ao ao_14 QF
2 Z.3z7 38.7% -17.Z1 EL&.00 38_62 a.1z a.o5 QF
10 Z.3z7 37.83 -8.17 46.00 37_68 a.1z 0.05 Awerage
11 14_3844 35_F59 -14_71 E0.00 34_867 a.z0 0.32 Awerage
1z 14_3844 d40_47 -13_. 53 &0.00 3%_80 a.30 a_3z QF
j:,w
Test Engineer: -
Jay Zhong
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